BOARD OF DIRECTORS

David J. Bardin, Principal
Vacant, Principal

Alexander A. McPhail, Principal
Vacant, Principal

F. Alexis H. Roberson, Principal

(As of October 20, 2005)

District of Columbia
Glenn S. Gerstell, Chairman

Vacant, Alternate

Vacant, Alternate

Stephanie M. Nash, Alternate
Brenda Richardson, Alternate
Howard Gibbs, Alternate
Vacant, Alternate

Fairfax County
Anthony H. Griffin, Principal
Robert A. Stalzer, Alternate

Montgomery County

Bruce F. Romer, Vice Chairman

James Caldwell, Principal
Paul E. Folkers, Alternate
David Lake, Alternate

Prince George’s County
Alfonso Cornish, Principal
Donna Wilson, Principal
Beverly Warfield, Alternate
Chris Akinbobola, Alternate

Linda R. Manley, Board Secretary
[...]
Water Pumping Facilities 16,714 9,548 8,937 10,015 1,657 - - - - - 46,870
DDOT Water Projects 2,044 1,892 552 1,200 1,000 960 1,279 1,421 1,463 1,537 13,350
Water Storage Facilities 88 189 781 2,581 492 203 676 1,088 7,869 3,055 17,022
Water Projects Program Management 3,761 2,486 2,262 2,364 2,355 2,359 3,249 2,917 2,995 3,023 27,771
Water Lead Program 31,260 38,310 31,706 33,214 39,838 41,912 43,451 45,253 46,974 48,749 400,668
Meter Replacement /AMR Installation 4,270 4,466 2,756 251 275 275 291 491 865 1,366 15,306
Sub-total 74,230 74,805 74,168 70,500 58,263 56,323 62,604 72,699 78,033 76,656 698,281
Washington Aqueduct 1,992 13,391 71,348 8,529 10,125 10,316 7,045 7,661 7,112 6,772 144,291
Capital Equipment 9,360 14,543 13,097 11,942 8,353 6,508 6,398 6,305 5,853 7,678 90,037
||Tota| FY 2007 WASA Capital Improvement Program 202,719 239,814 334,074 283,002 227,396 168,496 203,986 188,886 189,385 184,592 2,222,351 ||




FY 2005 - FY 2014 Capital Improvement Plan

Project Lifetime Budgets by Program Area ($ 000's)

Wastewater Treatment
Liquid Processing Projects
Plantwide Projects
Solids Processing Projects

Sub-total

Sanitary Sewer
Sanitary Collection Sewers
Sanitary On-Going Projects
Sanitary Pumping Facilities
Sanitary Sewer Projects Program Management
Sanitary Interceptor/Trunk Force Sewers

Sub-total

Combined Sewer Overflow
CSO Program Management
Combined Sewer Projects
Long-Term Control Plan- Total

Blue Plains

Anacostia Tunnel

Potomac Tunnel

Rock Creek Tunnel
Sub-total

Stormwater
Stormwater Extensions/Local Drainage
Stormwater On-Going Program
Stormwater Pumping Facilities
DDOT Stormwater Program
Stormwater Projects Program Management
Stormwater Trunk/Force Sewers

Sub-total

FY 2006 FY 2007
Revised Proposed Variance
521,907 507,289 (14,618)
275,634 293,617 17,983
515,197 562,414 47,217
1,312,738 1,363,320 50,582
12,024 12,824 800
65,361 63,540 (1,821)
21,977 22,577 600
14,930 14,930 -
79,754 82,225 2,471
194,046 196,096 2,050
17,254 17,254 -
149,034 159,034 10,000
36,846 36,846 -
1,372,545 1,372,545 -
418,700 418,700 -
70,342 70,342 -
2,064,721 2,074,721 10,000
2,270 2,488 218
6,241 6,840 599
3,108 1,173 (1,935)
14,648 4,739 (9,909)
5,830 5,830 -
13,580 22,048 8,468
45,677 43,118 (2,559)



FY 2005 - FY 2014 Capital Improvement Plan

Project Lifetime Budgets by Program Area ($ 000's)

FY 2006 FY 2007
Revised Proposed Variance
Water
Water Distribution Systems 181,613 257,955 76,342
Water Lead Program 300,750 438,486 137,736
Water On-Going Projects 59,985 63,776 3,791
Water Pumping Facilities 85,488 90,003 4,515
DDOT Water Projects 31,772 33,360 1,588
Water Storage Facilities 14,140 36,970 22,830
Water Projects Program Management 24,480 31,603 7,123
Meter Replacement /AMR Installation 46,500 47,336 836
Sub-total 744,728 999,489 254,761
Washington Aqueduct 154,498 180,693 26,195
Capital Equipment 90,589 90,037 (552)
Total WASA CIP Lifetime (see notes) 4,606,997 4,947,474 340,477
Notes:

1 Lifetime budgets shown here represent total budgets for projects that are active during the current 10-year CIP. Lifetime
budgets include historical spending prior to the beginning of the current 10-year plan, spending during the 10-year plan, and
projected spending beyond the current 10-year plan. Projects completed in FY 2005 will be dropped from the CIP next year.

2 These budgets do not include inhouse labor costs, which historically have averaged $7 to $8 million annually and are applicable
primarily to time charged to capital projects by employees in the Departments of Engineering, Sewer Services, and Water
Services.



Fiscal Year 2007 Capital Authority Request

($000's)

Fiscal Year 2007 Capital
Program Areas Authority Request
Blue Plains Wastewater Treatment 136,424
Sanitary Sewer System 18,834
Combined Sewer Projects 50,000
Stormwater * (]
Water System 37,524
Washington Aqueduct (WASA share) 41,252
Capital Equipment 1,757
Total 285,791

' The Stormwater projects’ authority request is zero, as, existing
(currently available ) capital authority in this service area is in excess
of projected commitments in FY 2006, FY 2007, FY 2008 and FY2009.



FY 2005 - 2014 CAPITAL IMPROVEMENT PROGRAM
Sources of Funds
(In $000's)

EPA Grants & CSO Appropriations

$270,463 Interest Income on Bond Proceeds
12% $19,476
1%
Pay-Go Financing (1)
Wholesale Capital Payments $105,149
$421,508 5%
19%

Revenue Bonds/Commercial Paper
$1,412,841
63%

(1) Pay-go financing is any funds available after funding the 180 day operating and maintenance reserve, approximately $102.4 million in FY 2006.
These transfers reduce the amount of new debt issuance.



Capital Improvement Program
Dropped or Closed Project Listing

Activity Group | Project Title Service Area | Budget
Closed Projects:

C3 FY2003 - DSS Storm Sewer Project Stormwater $416,000
D3 Oregon Ave Drainage Complaint Stormwater 25,000
E7 Northeast Boundary Drainage Areas Stormwater 2,197,265
J5 Repair Of Slash Run Sewer Sanitary 83,982
NN 873BM - Fort Reno Rehab. Water 4,682,575
NP 873BS - Rehab. Blvd. Elev'd Tk. Phase | Water 359,957
ou Wtrmain Replace Livingston Rd SE Water 1,272,245
S1 WDSC2 -Lg. Valve Replace.-Contract 1 Water 871,688
S4 WDSCS5 - 48"(3rd High)/42"(2nd High) Internal Jt.  Water 2,409,708
TI 504F8 - AREA SUBSTATION NO. 5 Wastewater Treatment 9,349,388

$21,667,808

Dropped Projects:

AH 57917 - FY99 Sewer Lateral Program Sanitary $2,655,436
AX Tide Gate Structure Rehab. Sanitary 1,894,318
EO FY2000 - DWS Water Projects Water 1,966,678
K6 Wet-Weather Water Qual.Monitor. CSO Combined Sewer Overflow 858,000
M5 WDSC1 -Sm. Valve Replace. Contract 3 Water 540,306
NJ 873B3 - Valve Replace Il, Various Locs. Water 1,330,000
08 504E3 - Master Landscaping Phase | Wastewater Treatment 846,618
Q1 FY2001 - DSS Sanitary Sewer Project Sanitary 4,611,750
TB 504A7 - Primary Sedimentation Tanks Wastewater Treatment 25,518,388
ZA 901A8 - HVAC & STEAM SYSTEM UPGRADES  Wastewater Treatment 1,042,688

$41,264,182




WASTEWATER TREATMENT

WASA operates the Blue Plains Advanced Wastewater Treatment Plant, the world’s largest advanced wastewater treatment facility.
At Blue Plains, WASA provides wastewater treatment services to over two million people in our service area, including residents of
the District of Columbia and significant portions of Montgomery and Prince George’s Counties in Maryland and Fairfax and Loudoun
Counties in Virginia. Wastewater treatment includes liquid process facilities that provide treatment for both sanitary wastewater flows
and peak storm flows, along with solids processing facilities that treat the residual solids removed by the liquid process facilities.
Blue Plains is rated for an average flow of 370 million gallons per day (MGD), and is required by its National Pollutant Discharge
Elimination System (NPDES) permit to treat a peak flow rate of 740 MGD through the complete treatment process for up to four
hours, and continuous peak complete treatment flows of 511 MGD thereafter. The plant treats these flows to a level that meets one
of the most stringent NPDES discharge permits in the United States. Additionally, up to 336 MGD storm water flow must receive
partial treatment, resulting in a total plant capacity of 1,076 MGD.

Overview of the Wastewater Treatment Process

The first wastewater treatment phase begins as debris and grit are removed by screens and grit chambers and trucked to a landfill.
The sewage then flows into primary sedimentation tanks that separate about half of the suspended solids from the liquid. The liquid
flows to the secondary treatment process where oxygen is provided to allow bacteria to break down the organic matter. In the next
stages of treatment, bacteria convert ammonia into other forms of nitrogen and then into harmless nitrogen gas. Residual solids are
settled out in each biological process. The water is percolated down through dual-media effluent filters, removing most of the
remaining suspended solids. The water is disinfected and then treated to remove residual chlorine and discharged into the Potomac.
The solids from primary sedimentation tanks go to gravity thickening process units where the dense sludge settles to the bottom and
thickens. Biological solids from the secondary and nitrification processes are thickened separately using flotation thickeners. All
thickened sludge is dewatered, lime is added to reduce pathogens, and the organic biosolids are applied to agricultural land in
Maryland and Virginia.

The lifetime budget for the Wastewater Treatment Service Area is $1.4 billion dollars, reflecting a $50 million net increase over the
last year’s budget, due primarily to increased costs for the new digestion facilities, the single largest plant project ever undertaken by
WASA. As described in more detail below, capital projects in the Wastewater Treatment Service Area are required to rehabilitate,
upgrade or provide new facilities at Blue Plains to ensure that it can reliably meet its NPDES permit requirements and produce a
consistent, high-quality dewatered solids product for land application. In addition to meeting permit requirements, WASA strives to
reduce biosolids odors, both onsite and in the final product leaving Blue Plains.

We have made great progress on a number of other major projects at Blue Plains over the last year. The primary treatment facilities
upgrade was completed, and in early 2006, we will complete the new additional dewatering facilities, resulting in a direct reduction in
contract dewatering costs. We are also scheduled to complete a significant portion of grit and screen facility upgrades over the next
year. We are well underway with secondary treatment upgrades and implementation of the process computer control system, which



will also yield operating savings when completed. We also are beginning a number of projects to enhance our nitrification / de-
nitrification processes.

In FY 2005 five long-term upgrade construction projects were placed in service. These are:

Additional Chemical Systems - Phases | and 2 — Phase 1 metal salt systems provide centralized receiving and storage of
chemicals and distribution to application points throughout the plant. Phase 2 polymer systems were placed in operation to
provide polymer distribution and dosage control for polymer used within the plant. The central facility has polymer batching
systems to receive, store, wet, and batch dry polymer.

Primary Treatment Facilities — The rehabilitated east and west primary sedimentation tanks, control house upgrades and new
pumps and piping systems are in service

Secondary Treatment Facilities, Phase | — The East Process secondary treatment facilities have been upgraded with new
sludge and scum collection equipment and support systems

Gravity Thickener Facilities — The thickener mechanisms, pumps, and piping to improve process efficiency and reliability of
the facilities have been replaced

Long-term upgrade projects now under construction include:

Additional Dewatering Facilities — construction of seven new centrifuge dewatering units and two new sludge storage vessels,
scheduled to be complete in 2005

Process Control Computer System — system will provide automated monitoring and control for processes throughout the
plant, and will improve treatment, control and optimize chemical and power costs, and increase reliability of the facilities
Secondary Treatment Facilities, Phases 2 — upgrade of the West Process secondary treatment facilities will rebuild the
concrete basin structures that are deteriorated and provide new sludge and scum collection equipment. The aeration blowers
and motors will be rehabilitated

Grit and Screen Facilities — upgrade of the West process grit chamber building, East and West Process influent screens,
West grit chambers, and conveyance and loading systems to facilitate off-site grit disposal

East Grit Facilities - upgrade of the East process grit chamber building and grit chambers with conveyance systems to carry
the grit to storage facilities

Filtration and Disinfection Facility, Phase 1 - replacement of filter underdrains, media, and washwater troughs to prepare
filters for conversion to air-water wash system

Switchgear Replacement — Main Substation — replacement of switchgear with new, larger units and supporting equipment
and structure



Liquid Processing Program — $507 million (project pages begin on page IlI-8)

Projects in this program area encompass upgrading and rehabilitating facilities involved in handling flows from the sanitary and
combined sewer systems. These flows progress sequentially through the plant processes to ultimate discharge of the treated
effluent into the Potomac River. Liquid treatment systems include headworks facilities that screen and pump the wastewater flows,
grit facilities that remove sand and grit particles, primary treatment facilities that remove solids by sedimentation, secondary
treatment facilities that remove organic pollutants using a biological process, nitrification/denitrification facilities that remove nitrogen
using a biological process, and effluent filtration, disinfection, and dechlorination facilities.

Specific major projects under this program that are now underway include:

Raw Wastewater Pumping Station 1 Upgrade $7.5 million — This project will rehabilitate pumping equipment and appurtenances

in one of the two stations that pump incoming wastewater into the plant. Design was started in FY 2002. Final design was

started in FY 2005 and will be completed in FY 2006.

Influent Screening Facilities Upgrade $36.8 million — This project will install fine screens to replace existing coarse screens at the

head of the plant, as well as screenings conveyance, storage and outloading facilities. Construction began in early FY 2003.

Sufficient screens are now in place to screen all flows, which greatly reduces clogging of sludge pumps in downstream

processes.

Grit Chamber Facilities Upgrade $65.0 million — This project provides for the construction of an automated, continuous grit

removal system in all sixteen chambers. Impacts on operations include the elimination of current manual cleaning of each grit

tank and lowered maintenance costs of tanks and pumps. Construction is now underway and the first four grit systems will be

started up in FY 2006.

Secondary Treatment Facilities Upgrade $68.4 million (Phases | and Il) —

= Phase II- This project includes the rehabilitation of the West Secondary Sedimentation Basins (basins number 1-12) and the
West Secondary Reactors. This will result in improved process efficiency, lowered chemical usage and lower maintenance
costs. Construction started in FY 2003 and is scheduled to be complete in late FY 2007. Six of the twelve sedimentation
basins are scheduled to be returned to service in early FY 2006.

Nitrification/Denitrification Facilities Upgrade $88.7 million — This project is comprised of two liquid processing projects, one for
rehabilitation and upgrade of nitrification facilities and one for improvement of denitrification-related process components. This
project will result in lowered maintenance and energy costs due to improved efficiency. Final design will be completed and the
project will be advertised for construction bids in FY 2006.

Filtration and Disinfection Facilities Upgrade $56.2 million — Replacement of existing filter media and the addition of an air/water
backwash system and improvements to pump operation will result in reduced power usage and treatment costs due to reduced
backwash water usage. This project was split into two contracts in order to expedite the full rehabilitation of the facility, which has
experienced filter failures. The first contract will result in all of the filters being restored to operability with new filter underdrains



and media. The second contract will provide a new air-water wash system and improve backwashing controls and
instrumentation. Design started in FY 2002, the first construction contract was bid in FY 2004, and construction is now underway.